HM30 (104015000000-01) 54 X 2| ZAUE JF 7 &

SISO IS

@
_®
®
2o
it # il



01

02

03

04

05

06

07

08

09

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

Part No.

10

11

12

i3

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

BOM of hand push cylinder mower GC-HM300

Part Name
Upper push bar
M6x25 Bolt
M6x30 Bolt
M6 Nut
Middle push bar
Lower push bar right
Lower push bar left
Axle of rear wheel
Rear wheel
M6 Nut
M8 Nut
Washer
Left support Unit of rear wheel
Polt
bolt of cutting height adjustment
Main housing Unit
Front wheel
Washer
Washer
Wheel cover
Left gear
Bearing 69027
Paw!

Spring
Running blade Unit
Washer
Axle
Right gear
Washer
Right support Unit of rear wheel

Catch bag Unit

Qty

Remarks



